| 0

Home>Make: Triumph>1969 Triumph 650 Twins T120, TR6>Frame & Swing Arm>Frame

1969 Triumph 650 Frame
1969 Triumph 650 - Frame
Scroll sideways to view the table completely.
Plate # Part Name Part # Qty Fitted Description
1 Front Frame 827843 1
2 Steering Race Cup 970111 2
3 Steel Ball S70-3 40 1/4" diameter.
4 Top Cone and Dust Cover 971018 1
5 Centre Stand 831237 1
6 Pedal Rubber 572331 1
7 Pivot Bolt 211978 2 7/16″ UNF.
8 Plain Washer 825679 2 1/2"
8A Tab Washer 831270 2
9 Nut 140404 2
10 Return Spring 824671 1
11 Side Stand 827849 1
12 Pivot Bolt 827021 1
13 Self Locking Nut 140703 1
14 Return Spring 828392 1
15 Rear Frame 828036 1
16 Stud 211801 1
17 Spring Washer S26-1 2 3/8"
18 Nut 140303 2 3/8" UNF.
19 Bolt 140251 2 7/16" UNF x 2-3/4" long.
20 Plain Washer 824370 2 7/16"
21 Nut 140304 2 7/16" UNF.
22 Spring Washer PCW73A 2 7/16"
23 Bolt 210588 2 7/16" UNF x 1-1/4" long.
24 Steering Stop 827155 2